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QINGDAO JUMBO INTERNATIONAL TRADE CO.,LTD
NO.2 FENGXIAN RD, SHINAN DISTRICT, QINGDAO, CHINA P.C. 266071

Sample Description : PP HONEYCOMB TURNOVER BOX
************

Sample Receiving Date : JUL. 07, 2023
Testing Period : JUL. 07, 2023 TO JUL. 13, 2023
Testing Location : LANE 3999, XIUPU RD., PUDONG DISTRICT, SHANGHAI, CHINA

Test Requested Result
INCLINE IMPACT (AS PER GB/T 4857.11-2005) SEE RESULT
DROP TEST (AS PER GB/T 15234-1994) SEE RESULT
COMPRESSION TEST (AS PER GB/T 4857.4-2008) SEE RESULT

Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

—————————————
Sherry Xia
Authorized Signatory
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Test Conducted:

1. Description of packaged-product
a) External container size (mm): length 1320 X width 1120 X depth 1280

b) Gross weight (kg): 40.5

2. Transportation test

a) Incline Impact 
(As per GB/T 
4857.11-2005)

Test requirement:
Sequence Impact Velocity Orientation Specific face

No.1 Face One of the smallest vertical faces

No.2 1.3m/s Face One of the adjacent largest 

vertical face

Result:

After the test, the sample appearance is normal. There are no cracks, deformation, 

damage or structural failure affecting the use of each component.

b) Drop test (As 
per GB/T 15234-
1994)

Test requirement:

1. Take the pallet and top cover for drop test.

2. Lift any corner of the pallet and the top cover of the sample to a height 1200mm, 
and make the same corner fall freely to the flat steel ground for 3 times. The 
pallet and the top cover were dropped for 6 times.

3. The appearance of the sample shall be free of cracks and deformation affecting 
the use after dropping.

Result:

After the test, the appearance of the pallet and the top cover of the sample is free of 
cracks and deformation affecting the use.

c) Compression 
test (As per 
GB/T 4857.4-
2008)

Test requirement:

1. Place the samples on the lower platen of the pressure testing machine.

2. Press the pressure plate on the pressure testing machine at a constant speed of 
12.7mm/min until the sample is crushed and record the crushing value.

Result:

26267 N (Remark: Maximal load of the test machine is 4.8t)
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Remark:
1. Since the data and / or information above division line of front page is provided by the applicant, 

the relevant results or conclusions of this report are only made for these data and / or 
information, SGS shall not be responsible for the authenticity and integrity of such data and 
information and the validity of the results and / or conclusions arising therefrom. Testing results 
only apply to the sample as received.

2. The declaration of conformity is based on acceptance limits chosen based on simple acceptance 
(𝑤 = 0, 𝐴𝐿 =𝑇𝐿).
Statements of conformity are reported as: 
Passed - The measured values were observed in tolerance at the points tested. 
Failed - One or more measured values were observed out of tolerance at the points tested.
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Sample Photo: 

Tested sample Incline Impact

Drop test Drop test



Test Report No.: SHHL2307033352PK Date: JUL. 13, 2023 Page: 5 of 5

Compression test Test curve

SGS authenticate the photo on original report only

***End of Report***
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